Vapor Eliminator

Ref. Description Part Number
0 | Body, vapor release & strainer | L400013-901
1 | Valve, vapor return check L084828-000
2 | Fitting, straight, 3/8” male flare { L084826-000
3 | Screw, 3/8-16 x 1" socket head | L008325-014
4 | Lock washer, 3/8" steel, high collar | L100440-002
5 | O-ring, vapor release cover 1100139-022
6 | Mounting cover w/float volve 1084808-701
7 | Cover assembly, vapor release | L100148-001

Screw, pressure relief (includes
8 | oo P { 1100333-001
9 | O-ring, pressure relief screw 1100138-006
10 | Spring, compression L100024-003
11 | Volve assembly, bypass 1100237-001
12 | Cover, vapor release L100147-901
13 | Main valve, complete 1089274-006
14 | Piston seal 1083179-000
15 | Sleeve, valve 1082446-005
16 | Lower volve housing, complete | L086798-001
17 | Valve housing with extensions L083457-000
18 | Link assembly L080002-000
19 | Floot complete L082476-001
20 | Valve stem L083127-001
21 | Pin, volve stem L042941-000
22 | Pin, short {.68") 1082633-000
23 | Pin, floot to lever, long {1.37") | L040820-003
24 | Washer, pin (short) L041989-000
25 | Washer, float lever pin {long) L040491-000
26 | Cotter pin, 1/16" x 14", 304 SS_{1041402-000
27 | Lock washer, #10, steel L041211-000
28 | Screw, 10-32 x 5/8", filister 1041221-002
Strainer, 84 mesh (stondard) L101462-004
29 Strainer, 60 mesh 1101462-003
Strainer, 40 mesh L101462-002
Strainer, 16 mesh L101462-001

©

[r_to
Y] e

22
24
26

23

26

Ref. . Description Part Number Ref. Description Part Number
0 | Body, vapor release & strainer L400013-901 12 | Cover, vopor release L100147-901
1 | Vaolve, vapor return check L084828-000 13 | Main valve, complete L089274-006
2 | Fitting, straight, 3/8” male flare L084826-000 14 | Piston seal L083179-000
3 | Screw, 3/8-16 x 1” socket head 1L008325-014 15 | Sleeve, valve L082446-005
4 | Lock washer, 3/8” steel, high collar L100440-002 16 | Lower volve housing, complete L086798-001 ;
5 | O-ring, vapor release cover 1100139-022 17 | Valve housing with extensions 1083457-000 A
6 | Mounting cover w/float valve 1084808-701 18 | Link assembly L080002-000
7 | Cover assembly, vapor release L100148-001 19 | Float complete 1082476-001
8 | Screw, pressure relief (includes caution tag) L100333-001 20 | Valve stem 1083127-001
9 | QO-ring, pressure relief screw L100138-006 21 | Pin, valve stem L042941-000
10 1 Spring, compression 1100024-003 22 1 Pin, short (.68") L082633-000
11 | Volve assembly, bypass 1100237-001 23 | Pin, float to lever, long {1.37") 1040820-003




@

LIAAST

Differential Valve

U
Ref. Description Part Number Ref. Description Part Number
1 | Cover L083766-701 11 | Diophrogm 1083771-002
2 | Fitting, elbow, 3/8” NPT x 3/8” SAE L084825-001 12 | O-ring, differential valve 1100139-001
3 Screw, 3/8-16 x 1" socket heod 1008325-014 13 | Valve stem assembly, sofi-seot 1083927-010

Screw, 3/8-16 x 1" socket head, drilled L008325-015 14 | Valve plug 1083927-011
4 | Lack washer, 3/8” steel, high collor 1100440-002 15 | O-ring, sofi-seat £100139-046
5 | Spring, valve L083775-000 16 | Retainer, o-ring L083927-012
6 | Diophragm, complete, soft-seot L083947-010 17 | Lock wosher, 3/8” L100440-001
7 | Screw, diophragm L083774-002 18 | Valve stem, threaded L083927-013
8 | Lock washer, 7/16” steel 1L041012-002 19 Body, VE2 differential valve, 14" L400013-904
9 | Retainer, spring 1083773-000 Body, VE2 differential valve, 2 1400013-903
10 | Retainer, diophragm £083772-002 20 { Stud, 5/8-11 x 2'4", steel 1082678-000




